
 18 
 

Взрыв-схема ленточнопильного станка JWBS-14DS  

 



 19 
 

Деталировка ленточнопильного станка JWBS-14DS  

Index No. Part No. Description Size Qty 

1 ................ JWBS14DS-01 .......... Base .........................................................................  ...................................... 1 

2 ................ 990180 ....................... Hex Cap Screw ........................................................ M16x55.......................... 1 

3 ................ WF164030 ................. Flat Washer .............................................................. M16xØ40 ....................... 2 

4 ................ TS-154010 ................. Hex Nut .................................................................... M16 ............................... 1 

5 ................ 150031 ....................... Pin ............................................................................  ...................................... 4 

6 ................ JWBS14DS-06 .......... Lower Wheel Shaft ...................................................  ...................................... 1 

7 ................ BB620403 .................. Ball Bearing .............................................................. 6204LLU ........................ 2 

8 ................ KD050525 .................. Key ........................................................................... 5x5x25 ........................... 2 

9 ................ TS-1550061 ............... Flat Washer .............................................................. M8xØ30 ......................... 1 

10 .............. TS-2248162 ............... Socket Head Button Screw ...................................... M8x16............................ 1 

11 .............. JWBS14DS-11 .......... Motor ........................................................................ 0.75kW, 1PH, 230V ....... 1 

 .................. JWBS14DS-11-SC .... Start Capacitor (not shown) ..................................... 300/125µF ..................... 1 

 .................. JWBS14DS-11-RC .... Running Capacitor (not shown) ................................ 30/250µF ....................... 1 

 .................. JWBS14DS-11-CC .... Capacitor Cover (not shown) ...................................  ...................................... 2 

 .................. JWBS14DS-11-CSS .. Centrifugal Switch Set (not shown) ..........................  ...................................... 1 

 .................. JWBS14DS-11-MFC . Motor Fan Cover (not shown) ..................................  ...................................... 1 

12 .............. JWBS14DS-12 .......... Motor Pulley .............................................................  ...................................... 1 

13 .............. TS-1523041 ............... Socket Set Screw ..................................................... M6x12............................ 2 

14 .............. 170239B .................... On/Off NVR Switch .................................................. KJD-12 .......................... 1 

15 .............. ST039304 .................. Tapping Screw ......................................................... M3.5x12(AB) ................. 2 

16 .............. TS-1550021 ............... Flat Washer .............................................................. M4xØ8 ........................... 2 

17 .............. TS-1533052 ............... Pan Head Machine Screw ........................................ M5x16 (+) ...................... 2 

18 .............. 150260 ....................... Indicator ................................................................... Red ................................ 1 

19 .............. WE050000 ................. Star Washer (External) ............................................. M5 ................................. 2 

20 .............. 523028U .................... Switch Box ...............................................................  ...................................... 1 

21 .............. 150153 ....................... Switch Support Plate ................................................  ...................................... 1 

22 .............. 994661 ....................... Overload Protector ................................................... 7A .................................. 1 

23 .............. SP059100 .................. Pan Head Machine Screw ........................................ M5x6.............................. 2 

24 .............. 998654 ....................... Strain Relief ..............................................................  ...................................... 2 

25 .............. IC100001 ................... Power Cord with VDE Plug ...................................... VDE 1.0 mm2x3C .......... 1 

26 .............. IM130003 ................... Motor Cord ............................................................... VDE 1.0 mm2x3C .......... 1 

27 .............. IC290008 ................... Connecting Line .......................................................  ...................................... 1 

28 .............. JWBS14DS-28 .......... Upper Frame Arm ....................................................  ...................................... 1 

29 .............. 100204 ....................... Lock Knob ................................................................  ...................................... 1 

30 .............. 100016J ..................... Upper Wheel Sliding Bracket ...................................  ...................................... 1 

31 .............. NW080000 ................. Wing Nut .................................................................. M8 ................................. 1 

32 .............. 990652 ....................... Lock Knob ................................................................ M8x55............................ 1 

33 .............. AB150125 .................. Blade Tension Adjusting Screw Set .........................  ...................................... 1 

 .................. 150025 ....................... Knob .........................................................................  ...................................... 1 

 .................. 150125 ....................... Adjusting Screw Rod ................................................  ...................................... 1 

 .................. PS031800 .................. Spring Pin ................................................................. Ø3x18 ............................ 1 

34 .............. 100021 ....................... Steel Pin ...................................................................  ...................................... 2 

35 .............. 150117 ....................... Upper Wheel Shaft Hinge ........................................  ...................................... 1 

36 .............. 150138 ....................... Upper Wheel Shaft ...................................................  ...................................... 1 

37 .............. PS042400 .................. Spring Pin ................................................................. Ø4x24 ............................ 1 

39 .............. 150090 ....................... Square Nut ............................................................... M10 ............................... 1 

40 .............. JWBS14DS-40 .......... Upper Wheel ............................................................ 14” ................................. 1 

41 .............. 100025 ....................... Wheel Tire ................................................................  ...................................... 2 

42 .............. TS-1540083 ............... Hex Nut .................................................................... M12x1.25....................... 1 

43 .............. RR350000 ................. Retaining Ring .......................................................... R35 ................................ 2 

44 .............. BB620203 .................. Ball Bearing .............................................................. 6202LLU ........................ 2 



 20 
 

45 .............. AB100158 .................. Lower Wheel Assembly* ..........................................  ...................................... 1 

46 .............. TS-1550061 ............... Flat Washer .............................................................. M8xØ30 ......................... 1 

47 .............. SH080402 .................. Hex Cap Screw (Left Helix) ...................................... M8x20(LH)..................... 1 

48 .............. JWBS14DS-48 .......... Lower Wheel Door ...................................................  ...................................... 1 

49 .............. 170493 ....................... Catch Knob .............................................................. M8 ................................. 2 

50 .............. WI080000 .................. Start Washer ............................................................  ...................................... 2 

51 .............. 170080 ....................... Stud Latch ................................................................  ...................................... 2 

52 .............. 150261 ....................... Switch Plate .............................................................  ...................................... 1 

53 .............. 150262 ....................... O Ring ......................................................................  ...................................... 1 

54 .............. TS-1533042 ............... Pan Head Machine Screw ........................................ M5x12 (+) ...................... 2 

55 .............. 150079 ....................... Catch ......................................................................  ...................................... 2 

56 .............. 150054 ....................... Location Screw .........................................................  ...................................... 2 

57 .............. ST049200 .................. Tapping Screw ......................................................... M8x8............................ 12 

58 .............. JWBS14DS-58 .......... Upper Wheel Door ...................................................  ...................................... 1 

59 .............. 170368 ....................... Saw Blade ................................................................ 6TPI 93-1/2”x3/8” .......... 1 

60 .............. JWBS14DS-60 .......... Inner Wheel Cover ...................................................  ...................................... 1 

61 .............. SF059200 .................. Pan Head Machine Screw w/Flange ........................ M5x8.............................. 2 

62 .............. 150901 ....................... Upper Hinge .............................................................  ...................................... 1 

63 .............. 150066 ....................... STUD .......................................................................  ...................................... 2 

64 .............. 150070 ....................... Saw Blade Guard .....................................................  ...................................... 1 

65 .............. 150097 ....................... Gasket Washer ........................................................  ...................................... 2 

66 .............. ST039404 .................. Tapping Screw ......................................................... M3.5x16(AB) ................. 2 

67 .............. JWBS14DS-67 .......... Poly-V Belt ............................................................... 2000J5........................... 1 

68 .............. 150902 ....................... Lower Hinge .............................................................  ...................................... 1 

69 .............. SN050200 .................. Round Head Machine Screw ................................... M5x10 (+) ...................... 4 

70 .............. TS-1504071 ............... Socket Head Button Screw ...................................... M8x35............................ 4 

71 .............. TS-1550061 ............... Flat Washer .............................................................. M8xØ18 ......................... 8 

72 .............. TS-2361081 ............... Lock Washer ............................................................ M8 ................................. 6 

73 .............. TS-1540061 ............... Hex Nut .................................................................... M8 ................................. 4 

74 .............. 523024 ....................... Cord Clamp ..............................................................  ...................................... 1 

75 .............. SP059200 .................. Pan Head Machine Screw ........................................ M5x8 (+) ........................ 1 

76 .............. 141076 ....................... Upper Support Bracket Post ....................................  ...................................... 1 

77 .............. 150013 ....................... Thumb Screw ........................................................... M6x16............................ 4 

78 .............. 150015 ....................... Upper Spacing Sleeve .............................................  ...................................... 2 

79 .............. BB600002A ............... Ball Bearing .............................................................. 6000ZZ .......................... 2 

80 .............. 990908 ....................... Pan Head Machine Screw w/Flange ........................ M6x8.............................. 2 

81 .............. 150007 ....................... Guide Post ...............................................................  ...................................... 1 

82 .............. TS-1551031 ............... Lock Washer ............................................................ M5 ................................. 2 

83 .............. TS-1502091 ............... Socket Head Cap Screw .......................................... M5x40............................ 2 

84 .............. 150101 ....................... Lower Saw Blade Guard ..........................................  ...................................... 1 

85 .............. 150207 ....................... Support Bracket .......................................................  ...................................... 2 

86 .............. 100002X4 .................. Upper Saw Blade Guard (L) .....................................  ...................................... 1 

87 .............. TS-1550041 ............... Flat Washer .............................................................. M6xØ13 ......................... 2 

88 .............. TS-1482011 ............... Hex Cap Screw ........................................................ M6x10............................ 2 

89 .............. 150206 ....................... Lower Support Bracket Post ....................................  ...................................... 1 

90 .............. TS-1550041 ............... Flat Washer .............................................................. M6xØ13 ......................... 2 

91 .............. TS-1482041 ............... Hex Cap Screw ........................................................ M6x20............................ 2 

92 .............. TS-1502031 ............... Socket Head Cap Screw .......................................... M5x12............................ 4 

93 .............. JWBS14DS-93 .......... Work Table ............................................................... 14”x14” .......................... 1 

94 .............. 199037 ....................... Table Insert .............................................................. Aluminum ...................... 1 

95 .............. 992311 ....................... Spring Pin ................................................................. Ø3x8 .............................. 1 

96 .............. 100038 ....................... Table Pin ..................................................................  ...................................... 1 

97 .............. 100042 ....................... Table Trunnion .........................................................  ...................................... 2 

98 .............. 100051 ....................... Scale ........................................................................  ...................................... 1 



 21 
 

99 .............. 100041 ....................... Trunnion Clamp Shoe ..............................................  ...................................... 2 

100 ............ TS-1482021 ............... Hex Cap Screw ........................................................ M6x12............................ 6 

101 ............ 110045 ....................... Trunnion Support Bracket ........................................  ...................................... 1 

102 ............ TS-1490051 ............... Hex Cap Screw ........................................................ M8x30............................ 2 

103 ............ 110049 ....................... Pointer ......................................................................  ...................................... 1 

104 ............ SF059100 .................. Pan Head Machine Screw w/Flange ........................ M5x6.............................. 1 

105 ............ 150045 ....................... Lock Knob ................................................................ M10 ............................... 2 

106 ............ TS-1491081 ............... Hex Cap Screw ........................................................ M10x50.......................... 2 

107 ............ TS-1490151 ............... Hex Cap Screw ........................................................  ...................................... 1 

108 ............ TS-1540061 ............... Hex Nut .................................................................... M8 ................................. 1 

109 ............ AB100184 .................. Miter Gauge Assembly* ...........................................  ...................................... 1 

110 ............ TS-1504051 ............... Socket Head Cap Screw .......................................... M8x25............................ 2 

111 ............ TS-2361081 ............... Lock Washer ............................................................ M8 ................................. 2 

112 ............ TS-1550061 ............... Flat Washer .............................................................. M8xØ30 ......................... 2 

113 ............ 994181 ....................... Steel Ball ..................................................................  ...................................... 1 

114 ............ 150099 ....................... Spring .......................................................................  ...................................... 1 

115 ............ TS-1525011 ............... Socket Set Screw ..................................................... M10x10.......................... 1 

116 ............ SS080701 .................. Socket Set Screw ..................................................... M8x1.0x35 ..................... 1 

117 ............ 150010 ....................... Adjusting Nut ............................................................  ...................................... 4 

118 ............ TS-1482031 ............... Hex Cap Screw ........................................................ M6x16............................ 1 

119 ............ 998626 ....................... Cord Clamp ..............................................................  ........................................  

120 ............ TS-1533042 ............... Pan Head Machine Screw ........................................ M5x12............................ 1 

121 ............ TS-1522011 ............... Socket Set Screw ..................................................... M5x5 (+) ........................ 1 

122 ............ WF081830 ................. Flat Washer .............................................................. M8xØ18x3mm ............... 1 

123 ............ LM001716 .................. Tension Scale ..........................................................  ...................................... 1 

124 ............ 130044 ....................... Lower Lock Collar ....................................................  ...................................... 1 

125 ............ SJ080400 .................. Pan Head Socket Screw .......................................... M8x20............................ 1 

126 ............ JWBS14OS-1121 ...... Spring Nut ................................................................ M4 ................................. 2 

127 ............ TS-1550031 ............... Flat Washer .............................................................. M5xØ12 ......................... 4 

128 ............ BB608002A ............... Ball Bearing .............................................................. 608ZZ ............................ 4 

129 ............ 150213 ....................... Eccentric Shaft .........................................................  ...................................... 4 

130 ............ TS-1522031 ............... Socket Set Screw ..................................................... M5x10............................ 1 

131 ............ 100174 ....................... Upper Lock Collar ....................................................  ...................................... 1 

132 ............ TS-1550071 ............... Flat Washer .............................................................. M10xØ20 ....................... 1 

133 ............ TS-2342121 ............... Hex Nut .................................................................... M12 ............................... 1 

134 ............ TS-1550061 ............... Flat Washer .............................................................. M8xØ18 ......................... 6 

135 ............ 100176 ....................... Bushing ....................................................................  ...................................... 1 

136 ............ 100177 ....................... Spacer ......................................................................  ...................................... 1 

137 ............ TS-1490071 ............... Hex Cap Screw ........................................................ M8x40............................ 2 

138 ............ TS-1541031 ............... Nylon Nut ................................................................. M8 ................................. 2 

139 ............ 100178 ....................... Support Plate ...........................................................  ...................................... 2 

140 ............ 100179 ....................... Pivot Arm ..................................................................  ...................................... 1 

141 ............ TS-2361081 ............... Lock Washer ............................................................ M8 ................................. 2 

142 ............ 100182 ....................... Tension Lever ..........................................................  ...................................... 1 

143 ............ 100183 ....................... Tension Lever Rod ...................................................  ...................................... 1 

144 ............ 100234 ....................... Tension Lever Knob ................................................. M8 ................................. 1 

145 ............ 150119 ....................... Screw Ring ...............................................................  ...................................... 1 

146 ............ QF198008G ............... Rip Fence Assembly (not include Table) .................  ...................................... 1 

147 ............ TS-1550061 ............... Flat Washer .............................................................. M8x13x1.0t .................... 2 

148 ............ TS-2361061 ............... Lock Washer ............................................................ M6 ................................. 2 

149 ............ TS-1482041 ............... Hex Cap Screw ........................................................ M6x20............................ 2 

150 ............ TS-1503041 ............... Socket Head Cap Screw .......................................... M6x16............................ 2 

 



 22 
 

Взрыв-схема нижнего шкива станка JWBS-14DS  

 

Деталировка нижнего шкива станка JWBS-14DS 

Index No. Part No. Description Size Qty 

 .................. AB100158 .................. Lower Wheel Assembly (#1 thru 3) ..........................  ...................................... 1 

1 ................ 100158 ....................... Lower Wheel ............................................................  ...................................... 1 

2 ................ 100159 ....................... Belt Pulley ................................................................ M8 ................................. 1 

3 ................ TS-1503061 ............... Socket Head Cap Screw .......................................... M6x25............................ 3 

 

Взрыв-схема углового упора станка JWBS-14DS  

                

      

Деталировка углового упора станка JWBS-14DS  

Index No Part No Description Size Qty 

 .................. AB100184 .................. Miter Gauge Assembly (#1 thru 7) ...........................  ........................................  

1 ................ 100184 ....................... Guide Bar .................................................................  ...................................... 1 

2 ................ JWBS15-1122-704 .... Pointer ......................................................................  ...................................... 1 

3 ................ PWBS14-251-5 .......... Pan Head Flanged Screw ........................................ M5x8.............................. 1 

4 ................ JWBS15-1122-706 .... Steel Pin ................................................................... Ø6x10mm ...................... 1 

5 ................ JWBS15-1122-707 .... Miter Gauge Body ....................................................  ...................................... 1 

6 ................ JWBS15-1122-708 .... Nylon Washer ...........................................................  ...................................... 1 

7 ................ JWBS15-1122-709 .... Handle ......................................................................  ...................................... 1 



 23 
 

Взрыв-схема параллельного упора станка JWBS-14DS  

 

 
 
 

Деталировка параллельного упора станка JWBS-14DS 

Index No Part No Description Size Qty 

 .................. QF198008G ............... Rip Fence Assembly (#1 thru 4) ...............................  ........................................  

1 ................ AA198002 .................. Rip Fence main set ..................................................  ...................................... 1 

2 ................ AA198011 .................. Real Rail ................................................................... L=540 mm ..................... 1 

3 ................ AA198001 .................. Front Rail .................................................................. L=540 mm ..................... 1 

4 ................ AH198001 .................. Hardware Kits Package ............................................  ...................................... 1 

 

 

Комплект крепежа параллельного упора станка JWBS-14DS  

 

          

 

 

Index No Part No Description Size Qty 

1 ................ TS-1503041 ............... Socket Head Cap Screw .......................................... M6x16............................ 2 

2 ................ TS-1482041 ............... Hex Cap Screw ........................................................ M6x20............................ 2 

3 ................ 198013 ....................... Handle ...................................................................... M8 ................................. 1 

4 ................ TS-2361061 ............... Lock Washer ............................................................ M6 ................................. 2 

5 ................ TS-1540061 ............... Nut ............................................................................ M8 ................................. 1 

6 ................ TS-1550061 ............... Flat Washer .............................................................. M8x13x1.0t .................... 2 

 



 24 
 

Взрыв-схема открытой подставки станка JWBS-14DS  

 

 

Деталировка открытой подставки станка JWBS-14DS  

 

Index No Part No Description Size Qty 

1 ................ 100193 ....................... Stand Top .................................................................  ...................................... 1 

3 ................ 100144 ....................... Stand Side ................................................................  ...................................... 2 

4 ................ 100164 ....................... Stand Brace .............................................................  ...................................... 2 

5 ................ SC089400 .................. Carriage Bolt ............................................................ M8x16............................ 8 

6 ................ NF081300 .................. Hex Nut w/Flange ..................................................... M8 ................................. 8 

7 ................ TS-1482031 ............... Hex Cap Screw ........................................................ M6x16............................ 8 

8 ................ TS-1550041 ............... Flat Washer .............................................................. M6xØ13 ......................... 8 

9 ................ NF061000 .................. Hex Nut w/Flange ..................................................... M6 ................................. 8 

10 .............. 172112 ....................... Stand Foot ................................................................  ...................................... 4 

11 .............. TS-0570031 ............... Hex Nut .................................................................... 3/8"x16UNC .................. 8 

12 .............. TS-1550071 ............... Flat Washer .............................................................. M10xØ20 ....................... 8 

 

     

 

 

 

 

 



 25 
 

Взрыв-схема высокого упора 10000236 

 

 

 

 

Деталировка высокого упора 10000236 

Index No Part No Description Size Qty 

 .................. 10000236 ................... High Fence Set (#1 thru 12) .....................................  ........................................  

1 ................ 198071 ....................... Aluminum Fence Plate ............................................. 152x505 mm.................. 1 

2 ................ 200527 ....................... Lock Bar ...................................................................  ...................................... 1 

3 ................ WF083010 ................. Flat Washer .............................................................. M8*φ30*t1.0 ................. 1 

4 ................ 198074 ....................... Rotary Handle Screw ............................................... M8X44 ........................... 1 

5 ................ 198076T .................... Fence Body (Casting Iron, black) ............................. L=505mm ...................... 1 

6 ................ TS-1540041 ............... Hex Nut .................................................................... M6x12............................ 1 

7 ................ 198012 ....................... Adjust Screw ............................................................ M6x20............................ 1 

8 ................ TS-1503061 ............... Socket Head Cap Screw .......................................... M6x25............................ 4 

9 ................ LM001036 .................. Scale Sticker ............................................................ 475 mm ......................... 1 

10 .............. AC198071 .................. Resaw Fence Plate  ................................................. 152x505 mm.................. 1 

11 .............. 198181 ....................... Fence Side Piece  .................................................... 148x22x1 mm ................ 2 

12 .............. ST039300 .................. Tapping Screw ......................................................... 3.5X12 ........................... 4 

 

 

 

 

 

 



 26 
 

Подключение к электросети 

 

 


